[ Kesight Spectnum Analyzes - Occupied B0
g & T NSENT
‘Center Freq: 5.250000000 GHz

Y Trig: Free Run

#FGain-Low _ #Atten: 20

Ref 25.00 dBm

el i e

#Res BW 1.6 MHz VBW 8 MHz

Occupied Bandwidth Total Power
154.26 MHz
-210.33 kHz
165.0 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

31 PMDec 08, 2023
Std: Nane

Avg|Hold:>100/100

Radio Device: BTS

At A B

Span 400 MHz|
Sweep 1 ms|

17.9 dBm

99.00 %

-26.00 dB

[ Kesight Spectnum Analyzes - Occupied B0
g & T

Center Freq: 5.300000000 GHz
¥ Trig: Free Run

#FGain:Low _ #Atten: 20 dB

Ref 25.00 dBm

#Res BW 220 kHz VBW 2.2 MHz

Occupied Bandwidth Total Power

19.032 MHz
-26.175 kHz
21.19 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

=

03:15:08 PM Dec 09, 2023
Radio Std: Nane

Avg|Hold:>100/100

Radio Device: BTS

Span 50 MHz
Sweep 1 ms|

24.8 dBm

99.00 %
-26.00 dB

STATUS:

[ Keysight Spectrum Analyzes - Occupied BW
g T
Center Freq: 5.250000000 GHz

Trig: Free Run

MFGainlow — #Atten: 20 dB

Ref 25.00 dBm

s e gt o

e LR

Center 5.25 GHz

#Res BW 1.6 MHz VBW 8 MHz

Occupied Bandwidth Total Power
156.59 MHz
-289.20 kHz

165.0 MHz

% of OBW Power
x dB

Transmit Freq Error

x dB Bandwidth

Std: None

Avg|Hold:>100/100

Radio Device: BTS

Sweep 1ms|

17.3 dBm

99.00 %
-26.00 dB

Plot 7-142. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 60,

[ Kesight Spectnum Analyzes - Occupied B0
g & T

Center Freq: 5270000000 GHz
Y Trig: Free Run

#FGain:Low _ #Atten: 20 dB

Ref 25.00 dBm

i P T

Center 5.27 GHz

#Res BW 430 kHz VBW 4 MHz

Total Power

Occupied Bandwidth

36.340 MHz
-13.305 kHz
41.09 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-140. 26dB BW & 99% OBW Antenna 1b (160MHz BW 802.11ac — Ch. 50, MCS2)

=

10 PMDec 09, 2023
Std: Nane

Avg|Hold:>100/100

Radio Device: BTS

99.00 %
-26.00 dB

STATUS:

[ Keysight Spectrum Analyzes - Occupied BW
g T

Center Freq: 5.300000000 GHz
Trig: Free Run

MFGainlow — #Atten: 20 dB

Ref 25.00 dBm

Center 5.3 GHz
#Res BW 220 kHz

VBW 2.2 MHz

Occupied Bandwidth Total Power

17.726 MHz
-13.288 kHz
20.88 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

=

34 PMDEC 08, 2023
Std: None

Avg|Hold:>100/100

Radio Device: BTS

22.9 dBm

99.00 %
-26.00 dB

STATUS.

Plot 7-143. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n - Ch. 54, MCS2)

[ Keysight Spectrum Analyzes - Decupied 8W
i~ T

Center Freq: 5.270000000 GHz

Trig: Fre

MFGainlow — #Atten: 20 dB

Ref 25.00 dBm

Center 5.27 GHz
#Res BW 430 kHz

VBW 4 MHz

Occupied Bandwidth Total Power
38.004 MHz

-19.078 kHz
41.72 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-141. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 60, MCS2)

=

=T

Std: None

Avg|Hold:>100/100

Radio Device: BTS

Span 100 MHz|
Sweep 1ms|

25.3 dBm

99.00 %
-26.00 dB

STATUS.

Plot 7-144. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 54,

MCS2)

1C2311270066-24-R1.BCG

11/29/2023 - 1/19/2024

Tablet Device

FCC ID: BCGA2899 MEASUREMENT REPORT Approved by:
IC- 579C-A2899 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

Page 54 of 594

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




[ Kesight Spectnum Analyzes - Occupied B0
g & T

#IFGain:Low

Ref 25.00 dBm

Center 5.29 GHz
#Res BW 910 kHz
Occupied Bandwidth
75.694 MHz
-24.151 kHz
82.56 MHz

Transmit Freq Error
x dB Bandwidth

=

‘Center Freq: 5.290000000 GHz
Y Trig: Free Run
#Atten: 20

VBW 8 MHz

03:15:45 PH Dec 08, 2023
Radic Std: None
Avg|Hold:>100/100

Radio Device: BTS

Sweep 1 ms|

Total Power 20.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS:

[ Kesight Spectnum Analyzes - Occupied B0
g & T

#IFGain:Low

Ref 25.00 dBm

Center 5.58 GHz
#Res BW 220 kHz

Occupied Bandwidth

¥ Trig: Free Run

Center Freq: 6.680000000 GHz

#Atten: 20 dB

VBW 2.2 MHz

Total Power

19.017 MHz

Transmit Freq Error
x dB Bandwidth

=

-10.468 kHz
21.13 MHz

% of OBW Power
x dB

Std: Nane

Avg|Hold:>100/100

Radio Device: BTS

Span 50 MHz
Sweep 1 ms|

23.6 dBm

99.00 %
-26.00 dB

STATUS:

Plot 7-145. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac - Ch. 58, MCS2)

[ Keysight Spectrum Analyzes - Occupied BW
g T

Center Freq: 6.230000000 GHz

Trig: Free Run
#Atten: 20 dB

HIFGain:Low

Ref 25.00 dBm

Avg|Hold:>100/100
Radio Device: BTS

et P e bt i

Center 5.29 GHz
#Res BW 910 kHz

Occupied Bandwidth

77.335 MHz
23.125 kHz
82.69 MHz

Transmit Freq Error

x dB Bandwidth

=

VBW 8 MHz

Nkl Mg it

Span 200 MHz|
Sweep 1ms|

Total Power 20.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

Plot 7-148. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 116,

[ Kesight Spectnum Analyzes - Occupied B0
g & T

#IFGain:Low

Ref 25.00 dBm

Center 5.55 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Plot 7-146. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) - Ch. 58, i
Plot 7-149. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n - Ch. 110, MCS2)

o Trig: FresRun
#Aten: 20 dB

Center Freq: 5.550000000 GH:

VBW 4 MHz

Total Power

36.204 MHz
6.117 kHz
40.67 MHz

x dB

iz
Avg|Hold:>100/100

% of OBW Power

103 PMDec 08, 2023
Std: Nane

Radio Device: BTS

g PR

Span 100 MHz|
Sweep 1 ms|

23.3 dBm

99.00 %
-26.00 dB

STATUS:

[ Keysight Spectrum Analyzes - Occupied BW
g T

Center Freq: 5.580000000 GHz
Trig: Free Run
#Atten: 20 dB

HIFGain:Low

Ref 25.00 dBm

Center 5.58 GHz
#Res BW 220 kHz

Occupied Bandwidth
17.704 MHz
-21.641 kHz
20.88 MHz

Transmit Freq Error

x dB Bandwidth

=

03:19:47 P Dec 08, 2023
Std: None
Avg|Hold:>100/100
Radio Device: BTS

VBW 2.2 MHz

Total Power 22.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

o || el

[ Keysight Spectrum Analyzes - Occupied BW
g T

Center 5.55 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Plot 7-147. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 116, MCS2) L=
Plot 7-150. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 110,

HIFGain:Low

Center Freq: 5.550000000 GHz
Trig: Free Run
#Atten: 20 dB

VBW 4 MHz

Total Power

37.915 MHz
-18.170 kHz
41.31 MHz

x dB

% of OBW Power

=
PHDs: 05, 2023

Std: None

Avg|Hold:>100/100

Radio Device: BTS

Sweep 1ms|

23.6 dBm

99.00 %
-26.00 dB

STATUS.

MCS2)
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[ Kesight Spectnum Analyzes - Occupied B0
i T -

#IFGain:Low

Ref 25.00 dBm

Center 5.53 GHz
#Res BW B20 kHz
Occupied Bandwidth
75.595 MHz
-4.931 kHz
81.60 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.530000000 GHz
¥ Trig: Free Run
#Aten: 20 dB

VBW 8 MHz

Avg|Hold:>100/100

Total Power 19.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

03:20:48 PM Dec 09, 2023
Radio Std: Nane

Sweep 1 ms|

Radio Device: BTS

[ Kesight Spectnum Analyzes - Occupied B0
i T -

NSENT 03:32:58 PH Dec 08, 2023

Center Freq: 5.570000000 GHz Radic Std: None

¥ Trig: Free Run Avg|Hold:>100/100
#Aten: 20 dB

#FGain-Low Radic Device: BTS

Ref 25.00 dBm

#Res BW 1.6 MHz

x dB Bandwidth

S -y

Occupied Bandwidth

Transmit Freq Error

[t b |
|

[

{ 1
1' 1 ‘\y
e P

Span 400 MHz|

VBW 8 MHz Sweep 1 ms|

Total Power 18.2 dBm
1565.96 MHz

-73.174 kHz
164.4 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

[ Keysight Spectrum Analyzes - Decupied 8W
R T

Center Freq: 5.530000000 GHz
% Trig: Free Run
#Atten: 20 dB

HIFGain:Low

Ref 25.00 dBm

A

J
por
.

|

Center 5.53 GHz
HRes BW 820 kHz
Occupied Bandwidth
77.161 MHz
-56.349 kHz
85.54 MHz

Transmit Freq Error
x dB Bandwidth

=

VBW 8 MHz

03:31:22 P Dc 08, 2023

Avg|Hold:>100/100

a0 s s A

Span 200 MHz|
Sweep 1ms|

Total Power 20.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

o Std: None

TracelDetector

Radio Device: BTS

Plot 7-152. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 106,

[ Keysight Spectrum Analyzes - Decupied 8W
R T

Center Freq: 5.570000000 GHz
% Trig: Free Run
#Atten: 20 dB

HIFGain:Low

Ref 25.00 dBm

| S ——————

Center 5.57 GHz
#Res BW 1.6 MHz
Occupied Bandwidth
153.79 MHz
-237.72 kHz
163.6 MHz

Transmit Freq Error
x dB Bandwidth

VBW 8 MHz

o )

03:33:29 P Dec 09, 2023

Avg|Hold:>100/100

R

Span 400 MHz|
Sweep 1ms|

Total Power 15.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

o Std: None

TracelDetector

Radio Device: BTS

Plot 7-153. 26dB BW & 99% OBW Antenna 1b (160MHz BW 802.11ac — Ch. 114, MCS2)

Plot 7-154. 26dB BW & 99% OBW Antenna 1b (160MHz BW 802.11ac - Ch. 114, MCS2)
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@ clement

[ Kesight Spectnum Analyzes - Occupied B0
g & T

#IFGain:Low

Ref 25.00 dBm

#Res BW 220 kHz

Occupied Bandwidth
17.711 MHz
-34.060 kHz
20.97 MHz

Transmit Freq Error
x dB Bandwidth

=

‘Center Freq: 5.200000000 GHz
Y Trig: Free Run
#Atten: 20

03:40:00 PH Dec 08, 2023
Radic Std: None
Avg|Hold:>100/100

Radio Device: BTS

et g 20|

VBW 2.2 MHz

Total Power 24.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS:

[ Kesight Spectnum Analyzes - Occupied B0
g & T

Ref 25.00 dBm

Center 5.23 GHz
#Res BW 470 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

=

#IFGain:Low

‘Center Freq: 5230000000 GHz
Y Trig: Free Run Avg|Hold:>100/100
#Aten: 20 dB

b T o et

VBW 5 MHz

Total Power

38.040 MHz

-24.847 kHz

% of OBW Power

41.50 MHz x dB -2

24.5 dBm

99.00 %

03:44:24 PM Dec 09, 2023
Radio Std: Nane

Radio Device: BTS

Span 100 MHz|
Sweep 1 ms|

6.00 dB

STATUS:

Plot 7-155. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n — Ch. 40, MCS4)

[ Keysight Spectrum Analyzes - Occupied BW
g T

Center Freq: 6.200000000 GHz

Trig: Free Run
#Atten: 20 dB

HIFGain:Low

Ref 25.00 dBm

Center 5.2 GHz
HRes BW 220 kHz
Occupied Bandwidth
19.088 MHz
-6.577 kHz
21.35 MHz

Transmit Freq Error
x dB Bandwidth

=

Avg|Hold:>100/100
Radio Device: BTS

Span 50 MHz

VBW 2.2 MHz Sweep 1ms|

Total Power 23.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

Plot 7-158. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 46,

[ Kesight Spectnum Analyzes - Occupied B0
g & T

Ref 25.00 dBm

Center 5.21 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Plot 7-156. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 40,

=

#IFGain:Low

Center Freq: 5210000000 GHz
Y Trig: Free Run
#Aten: 20 dB

a1

VBW 8 MHz

Total Power

75.575 MHz

-125.88 kHz

% of OBW Power

81.80 MHz x dB -2

21.2 dBm

99.00 %

03:45:28 PM Dec 09, 2023
Radio Std: Nane

Avg|Hold:>100/100

Radio Device: BTS

it

Span 200 MHz|
Sweep 1 ms|

6.00 dB

STATUS:

Plot 7-159. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac — Ch. 42, MCS4)

[ Keysight Spectrum Analyzes - Occupied BW
g T

Center Freq: 6.230000000 GHz

Trig: Free Run
#Atten: 20 dB

HIFGain:Low

Ref 25.00 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.438 MHz
-26.856 kHz
42.57 MHz

Transmit Freq Error
x dB Bandwidth

=

Avg|Hold:>100/100
Radio Device: BTS

R,

Rl MY

e
M

VBW 4 MHz

Total Power 23.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

[ Keysight Spectrum Analyzes - Occupied BW
g T

HIFGain:Low

RTP— ol

Center 5.21 GHz
#Res BW 820 kHz

Occupied Bandwidth

Center Freq: 5.210000000 GHz
Trig: Fre
#Atten: 20 dB

L

VBW 8 MHz

Total Power

77.346 MHz

Transmit Freq Error
x dB Bandwidth

=

-70.564 kHz

% of OBW Power

83.01 MHz x dB

19.7 dBm

Avg|Hold:>100/100

Radio Device: BTS

by,

Span 200 MHz|
Sweep 1ms|

99.00 %

-26.00 dB

STATUS.

Plot 7-157. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n — Ch. 46, MCS4)

MCS4)

Plot 7-160. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 42,
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[ Kesight Spectnum Analyzes - Occupied B0
g & T

[ Kesight Spectnum Analyzes - Occupied B0
g & T

NSEINT 03:45:11 PM Dec 09, 2023
Center Freq: 5.300000000 GHz Radio Std: Nane

NSENT 03:48:32 PH Dec 08, 2023
‘Center Freq: 5.250000000 GHz Radic Std: None
Y Trig: Free Run Avg|Hold:>100/100

- ¥ Trig: Free Run Avg|Hold:>100/100
#FGainLow _ #Atten: 20 Radio Device: BTS

#FGain:Low _ #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm Ref 25.00 dBm

O Lt [t VN,

i L e -

Span 50 MHz
#Res BW 220 kHz VBW 2.2 MHz Sweep 1 ms|

Span 400 MHz|
#Res BW 1.6 MHz VBW 8 MHz Sweep 1 ms|

Occupied Bandwidth Total Power 24.0 dBm
19.072 MHz

Transmit Freq Error 4.195 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.32 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 16.5 dBm
154.49 MHz

Transmit Freq Error -282.16 kHz % of OBW Power 99.00 %

x dB Bandwidth 164.0 MHz x dB -26.00 dB

= STATUS:

Plot 7-164. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 60,

[ Keysight Spectrum Analyzes - Occupied BW
g T

= Kevsight Spectrum Analyzes - Occupied BW =
g & T NSEINT 03:50:18 PH Dec 08, 2023
Center Freq: 5270000000 GHz Radic Std: None
A" Trig: FresRun Avg|Hold:>100/100
#FGain:Low | #Aten: 20 dB Radio Device: BTS

Center Freq: 5.250000000 GHz Radio Std: None
e Trig: FreeRun Avg|Hold:>100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm
Ref 25.00 dBm

et s ot AL i i,
¥

1
Lt

ol Bl
PTTE L e

\
g T

Center 5.25 GHz Span 400 MHz|
#Res BW 1.6 MHz VBW 8 MHz Sweep 1ms Center 5.27 GHz

#Res BW 430 kHz VBW 4 MHz Sweep 1 ms|

Occupied Bandwidth Total Power 18.3 dBm
156.42 MHz

Transmit Freq Error -421.56 kHz % of OBW Power 99.00 %

x dB Bandwidth 165.0 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 23.6 dBm
36.399 MHz

Transmit Freq Error -29.239 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.87 MHz x dB -26.00 dB

= STATUS:

Plot 7-165. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n — Ch. 54, MCS4)

[ Keysight Spectrum Analyzes - Occupied BW
g T

Plot 7-162. 26dB BW & 99% OBW Antenna 1b (160MHz BW 802.11ac — Ch. 50, MCS4)

| Keysight Spectrum Analyzes - Decupied B
g = T 36 PMDec 08, 2023
Center Freq: 5.300000000 GHz Radio Std: None
M= Trig: Free Run Avg|Hold:>100/100
#FGain:Low — #Atten: 20 dB Radio Device: BTS

Center Freq: 5.270000000 GHz
e Trig: FreeRun Avg|Hold:>100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm Ref 25.00 dBm

st ot

o L

Center 5.27 GHz Span 100 MHz|
#Res BW 560 kHz VBW 6 MHz Sweep 1ms|

Center 5.3 GHz
#Res BW 220 kHz VBW 2.2 MHz

Occupied Bandwidth Total Power 24.5 dBm
38.123 MHz

Transmit Freq Error 12.479 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.45 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 24.4 dBm
17.768 MHz

Transmit Freq Error -15.755 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.94 MHz x dB -26.00 dB

Plot 7-163. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n — Ch. 60, MCS4) Plot 7-166. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 54,
MCS4)
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[ Kesight Spectnum Analyzes - Occupied B0
g & T

#IFGain:Low

Ref 25.00 dBm

Center 5.20 GHz
#Res BW 820 kHz

Occupied Bandwidth

Y Trig: Free Run

NSENT 03:52:55 PH Dec 08, 2023
‘Center Freq: 5.290000000 GHz Radic Std: None
Avg|Hold:>100/100

#Atten: 20 Radio Device: BTS

2
bt At A g

Span 200 MHz|
VBW 8 MHz Sweep 1 ms|

Total Power 20.0 dBm

75.545 MHz

Transmit Freq Error
x dB Bandwidth

=

-24.742 kHz
80.65 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS:

[ Kesight Spectnum Analyzes - Occupied B0
g & T

¥ Trig: Free Run

#FGain:Low _ #Atten: 20 dB

Ref 25.00 dBm

Center 5.58 GHz

#Res BW 220 kHz VBW 2.2 MHz

Total Power

Occupied Bandwidth
19.040 MHz
-21.195 kHz
21.09 MHz

Transmit Freq Error

x dB Bandwidth x dB

=

Center Freq: 5.580000000 GHz
Avg|Hold:>100/100

% of OBW Power

03:56:39 P Dec 09, 2023
Radio Std: Nane

Radio Device: BTS

Span 50 MHz
Sweep 1 ms|

25.4 dBm

99.00 %
-26.00 dB

STATUS:

Plot 7-167. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac — Ch. 58, MCS4)

[ Keysight Spectrum Analyzes - Occupied BW
g T

HIFGain:Low

Ref 25.00 dBm

Center 5.29 GHz
#Res BW 820 kHz

Occupied Bandwidth

Center Freq: 5.290000000 GHz
Trig: Free Run Avg|Hold:>100/100

#Atten: 20 dB Radio Device: BTS

VBW 8 MHz Sweep 1ms|

Total Power 20.0 dBm

77.352 MHz

Transmit Freq Error

x dB Bandwidth

=

-32.631 kHz
81.94 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

Plot 7-170. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 116,

[ Kesight Spectnum Analyzes - Occupied B0
g & T

‘Center Freq: 5.650000000 GH:
¥ Trig: Free Run AvglH

#FGain:Low _ #Atten: 20 dB

Ref 25.00 dBm

Center 5.55 GHz
#Res BW 430 kHz

VBW 4 MHz

Occupied Bandwidth Total Power
36.225 MHz

-81 Hz
40.93 MHz

Transmit Freq Error

x dB Bandwidth x dB

Plot 7-168. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) - Ch. 58, i

o et sy e o

% of OBW Power

03:55:16 M Dec 05, 2023
iz Radio Std: None
old:>100/100
Radio Device: BTS

Span 100 MHz|
Sweep 1 ms|

23.6 dBm

99.00 %
-26.00 dB

STATUS:

Plot 7-171. 26dB BW & 99% OBW Antenna 1b (4

[ Keysight Spectrum Analyzes - Occupied BW
g T

HIFGain:Low

Ref 25.00 dBm

P

Center 5.58 GHz
#Res BW 220 kHz

Occupied Bandwidth
17.718 MHz
-17.273 kHz
20.62 MHz

Transmit Freq Error

x dB Bandwidth

=

'53:59 PMDEC 05, 2023
Center Freq: 5.580000000 GHz Std: None
Trig: Free Run Avg|Hold:>100/100

#Atten: 20 dB Radio Device: BTS

VBW 2.2 MHz

Total Power 24.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

o || el

OMHz BW 802.11n — Ch. 110, MCS4)

[ Keysight Spectrum Analyzes - Occupied BW
g T

Trig: Free Run

MFGainlow — #Atten: 20 dB

Center 5.55 GHz

#Res BW 430 kHz VBW 4 MHz

Occupied Bandwidth Total Power
37.930 MHz

3.918 kHz
41.23 MHz

Transmit Freq Error
x dB Bandwidth

x dB

Plot 7-169. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 116, MCS4) L=
Plot 7-172. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 110,

Center Freq: 6.550000000 GHz
Avg|Hold:>100/100

% of OBW Power

=
o158 D2 05, 2023
Radio Std: None

Radio Device: BTS

AL i .
Ll S

Span 100 MHz|
Sweep 1ms|

23.6 dBm

99.00 %
-26.00 dB
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MCS4)
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[ Kesight Spectnum Analyzes - Occupied B0
i T -

¥ Trig: Free Run

#IFGain:Low

Ref 25.00 dBm

NSENT 04:04:06 PH Dec 08, 2023
Center Freq: 5.530000000 GHz Radic Std: None
Avg|Hold:>100/100

#Atten: 20 dB Radio Device: BTS

P

|
b ‘,.w..r-"

| e

Center 5.53 GHz
#Res BW 820 kHz

Occupied Bandwidth

VBW 8 MHz Sweep 1 ms|

Total Power 20.1 dBm

75.490 MHz

Transmit Freq Error
x dB Bandwidth

-4.925 kHz
81.03 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

[ Kesight Spectnum Analyzes - Occupied B0
i T -

Center Freq: 5.570000000 GHz
¥ Trig: Free Run

#FGain:Low _ #Atten: 20 dB

Ref 25.00 dBm

o P,-.mt'%fd».v.ﬁ.l,.. +'-'—'-*\»-.‘.-.-\

| Srme—

#Res BW 1.6 MHz VBW 8 MHz

Occupied Bandwidth Total Power
155.93 MHz

-232.13 kHz
163.5 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

(R ey P—

04:07:50 PM Dec 09, 2023
Radio Std: Nane

Avg|Hold:>100/100

Radio Device: BTS

Span 400 MHz|
Sweep 1 ms|

16.2 dBm

99.00 %
-26.00 dB

[ Keysight Spectrum Analyzes - Decupied 8W
R T

HIFGain:Low

Ref 25.00 dBm

Lttppmrtmahiet st

Center 5.53 GHz
#Res BW 820 kHz

Occupied Bandwidth

™ #Atten: 20 dB

040542 PH D¢ 05, 2023
Center Freq: 5.530000000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>100/100

Radio Device: BTS

T L

I

e
f

AR e

Span 200 MHz|
VBW 8 MHz Sweep 1ms|

Total Power 18.6 dBm

77.308 MHz

Transmit Freq Error
x dB Bandwidth

=

14.227 kHz
81.90 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

TracelDetector

Plot 7-174. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 106,

[ Keysight Spectrum Analyzes - Decupied 8W
R T

HIFGain:Low

Ref 25.00 dBm

S e

Center 5.57 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

™ #Atten: 20 dB

Center Freq: 5.570000000 GHz
Trig: Free Run Avg|Hold:>100/100
Radio Device: BTS

T T e ——— a—

Span 400 MHz|
VBW 8 MHz Sweep 1ms|

Total Power 17.4 dBm

153.70 MHz

Transmit Freq Error
x dB Bandwidth

-229.60 kHz
163.5 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

TracelDetector

Plot 7-175. 26dB BW & 99% OBW Antenna 1b (160MHz BW 802.11ac — Ch. 114, MCS4)

Plot 7-176. 26dB BW & 99% OBW Antenna 1b (160MHz BW 802.11ac - Ch. 114, MCS4)

FCC ID: BCGA2899 MEASUREMENT REPORT Approved by:

IC- 579C-A2899 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:l Page 60 of 594
1C2311270066-24-R1.BCG | 11/29/2023 - 1/19/2024 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@e

lement.com.




[ Kesight Spectnum Analyzes - Occupied B0
g & T

NSEINT 04:12:21 PM Dec 08, 2023 NSEINT 04:26:31 PH Dec 08, 2023
‘Center Freq: 5.200000000 GHz Radic Std: None ‘Center Freq: 5230000000 GHz Radic Std: None
A" Trig: FresRun Avg|Hold:>100/100 A" Trig: FresRun Avg|Hold:>100/100
#FGain:Low | #Aten: 20 Radic Device: BTS #FGain:Low _ #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm Ref 25.00 dBm

B e

H

et et

Center 5.23 GHz Span 100 MHz|
#Res BW 270 kHz VBW 2.7 MHz #Res BW 620 kHz VBW & MHz Sweep 1 ms|

Occupied Bandwidth Total Power 24.2 dBm E— Occupied Bandwidth Total Power 24.4 dBm
18.000 MHz 38.121 MHz

Transmit Freq Error -13.531 kHz % of OBW Power 99.00 % Transmit Freq Error -3.155 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.90 MHz x dB -26.00 dB x dB Bandwidth 60.74 MHz x dB -26.00 dB

= STATUS: = STATUS:

Plot 7-177. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n — Ch. 40, MCS7) Plot 7-180. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 46,
MCS11)

[ Keysight Spectrum Analyzes - Occupied BW
g T

[ Kesight Spectnum Analyzes - Occupied B0 ' )
g & T NSEINT 04:27:37 PM Dec 08, 2023
Center Freq: 5210000000 GHz Radic Std: None
A" Trig: FresRun Avg|Hold:>100/100
#FGain:Low | #Aten: 20 dB Radio Device: BTS

Center Freq: 5.200000000 GHz
e Trig: FreeRun Avg|Hold:>100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm
Ref 25.00 dBm

Center 5.2 GHz Span 50 MHz
#Res BW 240 kHz VBW 2.4 MHz Sweep 1ms Center 5.21 GHz

#Res BW 820 kHz VBW 8 MHz

Occupied Bandwidth Total Power 25.1 dBm
19.083 MHz

Transmit Freq Error -21.837 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.28 MHz x dB -26.00 dB

Occupied Bandwidth Total Power

75.852 MHz
Transmit Freq Error -66.833 kHz % of OBW Power 99.00 %
x dB Bandwidth 81.08 MHz x dB -26.00 dB

= STATUS.

Plot 7-178. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) - Ch. 40,
MCS11) Plot 7-181. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac — Ch. 42, MCS9)

= STATUS:

[ Keysight Spectrum Analyzes - Decupied B g [ Keysight Spectrum Analyzes - Decupied B
g T g T

Center Freq: 6.230000000 GHz R one Center Freq: 6.210000000 GHz
e Trig: FreeRun Avg|Hold:>100/100 e Trig: FreeRun Avg|Hold:>100/100
AFGaindow #Atten: 20 dB Radio Device: BTS HIFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

A P A

PRy,

Center 5.23 GHz Center 5.21 GHz
#Res BW 750 kHz VBW 8 MHz #Res BW 820 kHz VBW 8 MHz Sweep 1ms|

Occupied Bandwidth Total Power 25.0 dBm — Occupied Bandwidth Total Power 20.5 dBm
37.330 MHz 77.097 MHz

Transmit Freq Error -48.085 kHz % of OBW Power 99.00 % Transmit Freq Error -99.543 kHz % of OBW Power 99.00 %

x dB Bandwidth 72.74 MHz x dB -26.00 dB x dB Bandwidth 81.19 MHz x dB -26.00 dB

Plot 7-179. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n — Ch. 46, MCS7) Plot 7-182. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 42,
MCS11)
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[ Kesight Spectnum Analyzes - Occupied B0
g & T

#IFGain:Low

Ref 25.00 dBm

T G T

#Res BW 1.6 MHz

Occupied Bandwidth

Y Trig: Free Run

‘Center Freq: 5.250000000 GHz
Avg|Hold:>100/100
#Atten: 20

ey e b
Y

|
Y

04:28:40 P Dec 09, 2023
Radio Std: None

Radio Device: BTS

i At e

VBW 8 MHz

Total Power

154.82 MHz

Transmit Freq Error
x dB Bandwidth

-113.76 kHz
164.9 MHz x dB

% of OBW Power

Span 400 MHz|
Sweep 1 ms|

16.5 dBm

99.00 %
-26.00 dB

[ Kesight Spectnum Analyzes - Occupied B0
g & T

#IFGain:Low

Ref 25.00 dBm

#Res BW 270 kHz

Occupied Bandwidth

¥ Trig: Free Run

Center Freq: 5.300000000 GHz
Avg|Hold:>100/100
#Aten: 20 dB

VBW 2.7 MHz

Total Power

19.099 MHz

Transmit Freq Error
x dB Bandwidth

=

847 Hz
28.35 MHz x dB

% of OBW Power

STATUS:

99.00 %
-26.00 dB

04:31:19 P Dec 09, 2023
Radio Std: Nane

Radio Device: BTS

Span 50 MHz
Sweep 1 ms|

[ Keysight Spectrum Analyzes - Occupied BW
g T

HIFGain:Low

Ref 25.00 dBm

[
T——— ’lmr-m‘u"w‘-““'

Center 5.25 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

Center Freq: 5.250000000 GHz
Trig: Free Run Avg|Hold:>100/100
#Atten: 20 dB

Ao gt e

f
1

Std: None

Radio Device: BTS

A o i

VBW 8 MHz

Total Power

156.04 MHz

Transmit Freq Error

x dB Bandwidth

-199.15 kHz
164.5 MHz x dB

% of OBW Power

17.1 dBm

99.00 %
-26.00 dB

Plot 7-184.26dB BW & 99% OBW Antenna 1b (160MHz BW 802.11ac — Ch. 50, MCS11)

[ Keysight Spectrum Analyzes - Occupied BW
g T

HIFGain:Low

Ref 25.00 dBm

Center 5.3 GHz
#Res BW 270 kHz

Occupied Bandwidth

Center Freq: 6.300000000 GHz

Trig: Free Run Avg|Hold:>100/100

#Atten: 20 dB

VBW 2.7 MHz

Total Power

17.959 MHz

Transmit Freq Error
x dB Bandwidth

=

-5.081 kHz
23.82 MHz x dB

% of OBW Power

04:26:44 PH Dec 09, 2023

Radio Std: None

Radio Device: BTS

24.3 dBm

99.00 %
-26.00 dB

STATUS.

Plot 7-185. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 60, MCS7)

Plot 7-186. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 60,

MCS11)

[ Kesight Spectnum Analyzes - Occupied B0
g & T

#IFGain:Low

Ref 25.00 dBm

Center 5.27 GHz
#Res BW 750 kHz

Occupied Bandwidth

Y Trig: Free Run

Center Freq: 5270000000 GHz
Avg|Hold:>100/100
#Aten: 20 dB

v A

VBW 8 MHz

Total Power

37.165 MHz

Transmit Freq Error
x dB Bandwidth

=

-31.369 kHz
72.49 MHz x dB

% of OBW Power

99.00 %
-26.00 dB

23 PMDec 08, 2023
Std: Nane

Radio Device: BTS

Span 100 MHz|
Sweep 1 ms|

STATUS:

Plot 7-187. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11n - Ch. 54, MCS7)

[ Keysight Spectrum Analyzes - Occupied BW
g T

HIFGain:Low

Center 5.27 GHz
#Res BW 620 kHz

Occupied Bandwidth

Center Freq: 6.270000000 GHz

Trig: Free Run Avg|Hold:>100/100

#Atten: 20 dB

VBW 6 MHz

Total Power

38.186 MHz

Transmit Freq Error
x dB Bandwidth

=

-2.196 kHz
60.74 MHz x dB

% of OBW Power

25.6 dBm

99.00 %
-26.00 dB

Radio Device: BTS

Span 100 MHz|
Sweep 1ms|

STATUS.

Plot 7-188. 26dB BW & 99% OBW Antenna 1b (40MHz BW 802.11ax(SU) — Ch. 54,

MCS11)
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[ Kesight Spectnum Analyzes - Occupied B0
g & T

#IFGain:Low

Ref 25.00 dBm

Center 5.29 GHz
#Res BW B20 kHz
Occupied Bandwidth
75.910 MHz
-18.521 kHz
81.16 MHz

Transmit Freq Error
x dB Bandwidth

=

‘Center Freq: 5.290000000 GHz
Y Trig: Free Run
#Atten: 20

VBW 8 MHz

Avg|Hold:>100/100

M\WN Nttt g

Span 200 MHz|
Sweep 1 ms|

Total Power

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS:

04:35:06 PM Dec 09, 2023
Radio Std: Nane

Radio Device: BTS

[ Kesight Spectnum Analyzes - Occupied B0
g & T

Center Freq: 5.580000000 GHz
¥ Trig: Free Run Avg|Hold:>100/100

#FGain:Low _ #Atten: 20 dB

Ref 25.00 dBm

s e g
T

Center 5.58 GHz

#Res BW 220 kHz VBW 2.2 MHz

Occupied Bandwidth Total Power
19.070 MHz

-23.316 kHz
21.26 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

= STATUS:

23.9 dBm

99.00 %
-26.00 dB

04:38:50 P Dec 09, 2023
Radio Std: Nane

Radio Device: BTS

Span 50 MHz
Sweep 1 ms|

Plot 7-189. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ac - Ch. 58, MCS9)

CS11)

[ Keysight Spectrum Analyzes - Occupied BW
g T

Center Freq: 6.230000000 GHz

Trig: Free Run
#Atten: 20 dB

HIFGain:Low

Ref 25.00 dBm

i

i A AT s sl

Center 5.29 GHz
HRes BW 820 kHz
Occupied Bandwidth
77.043 MHz
-44.435 kHz
81.73 MHz

Transmit Freq Error
x dB Bandwidth

=

VBW 8 MHz

Avg|Hold:>100/100

Total Power 19.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

Radio Device: BTS

Sweep 1ms|

Plot 7-192. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11ax(SU) — Ch. 116,

[ Kesight Spectnum Analyzes - Occupied B0
g & T

Center Freq: 5.550000000 GHz
¥ Trig: Free Run Avg|Hold:>100/100

#FGain:Low _ #Atten: 20 dB

Ref 25.00 dBm

Center 5.55 GHz
#Res BW 430 kHz

VBW 4 MHz

Occupied Bandwidth Total Power
36.526 MHz

-97 Hz
41.12 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-190. 26dB BW & 99% OBW Antenna 1b (80MHz BW 802.11ax(SU) — Ch. 58,

MCS11)

24.5 dBm

99.00 %
-26.00 dB

04:41:28 PM Dec 09, 2023
Radio Std: Nane

Radio Device: BTS

Sweep 1 ms|

[ Keysight Spectrum Analyzes - Occupied BW
g T

Center Freq: 5.580000000 GHz
Trig: Free Run
#Atten: 20 dB

HIFGain:Low

Ref 25.00 dBm

Center 5.58 GHz
HRes BW 220 kHz
Occupied Bandwidth
17.876 MHz
-7.140 kHz
20.99 MHz

Transmit Freq Error
x dB Bandwidth

=

10 PMDec 08, 2023
Std: None

Avg|Hold:>100/100

VBW 2.2 MHz

Total Power 23.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

Radio Device: BTS

o || el

Center Freq: 5.550000000 GHz
Trig: Free Run Avg|Hold:>100/100

MFGainlow — #Atten: 20 dB

Center 5.55 GHz

#Res BW 430 kHz VBW 4 MHz

Occupied Bandwidth Total Power
37.935 MHz
-32.534 kHz

41.10 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Plot 7-191. 26dB BW & 99% OBW Antenna 1b (20MHz BW 802.11n - Ch. 116, MCS7) L

22.8 dBm

99.00 %
-26.00 dB

STATUS.

04:44:11 PHDec 09, 2023
Radio Std: None

Radio Device: BTS

Span 100 MHz|
Sweep 1ms|

Plot 7-194. 26dB BW & 99% OBW Antenna 5T (40MHz BW 802.11ax(SU) — Ch. 110,

MCS11)
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[ Kesight Spectnum Analyzes - Occupied B0
i T -

#IFGain:Low

Ref 25.00 dBm

Pl

Center 5.53 GHz
#Res BW B20 kHz
Occupied Bandwidth
75.810 MHz
-43.855 kHz
81.46 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.530000000 GHz
¥ Trig: Free Run
#Aten: 20 dB

VBW 8 MHz

04:48:25 PM Dec 08, 2023
Radic Std: None
Avg|Hold:>100/100

Radio Device: BTS

st aneer

Span 200 MHz|
Sweep 1 ms|
Total Power 19.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

[ Kesight Spectnum Analyzes - Occupied B0
i T -

#IFGain:Low

Ref 25.00 dBm

it

|

#Res BW 1.6 MHz

Occupied Bandwidth

o Trig: FresRun
#Aten: 20 dB

Center Freq: 6.670000000 GHz

VBW 8 MHz

Total Power

154.66 MHz

Transmit Freq Error
x dB Bandwidth

-46.939 kHz
164.5 MHz x dB

% of OBW Power

04:45:43 P Dec 09, 2023
Radio Std: Nane

Avg|Hold:>100/100

Radio Device: BTS

Span 400 MHz|
Sweep 1 ms|

16.6 dBm

99.00 %
-26.00 dB

[ Keysight Spectrum Analyzes - Decupied 8W
R T

Center Freq: 5.530000000 GHz
% Trig: Free Run
#Atten: 20 dB

HIFGain:Low

Ref 25.00 dBm

04:48:00 PM Dec 09, 2023
Radio Std: None
Avg|Hold:>100/100

Radio Device: BTS

Al W A ot

¥

e e

Center 5.53 GHz
HRes BW 820 kHz
Occupied Bandwidth
77.148 MHz
16.826 kHz
81.68 MHz

Transmit Freq Error
x dB Bandwidth

=

VBW 8 MHz

Sweep 1ms|

Total Power 19.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

sTATUS

[ Keysight Spectrum Analyzes - Decupied 8W
R T
TracelDetector b

HIFGain:Low

Ref 25.00 dBm

|
el

e

Center 5.57 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

Center Freq: 5.570000000 GHz
Trig: Free Run

™ #Atten: 20 dB

| At oA

VBW 8 MHz

Total Power

155.82 MHz

Transmit Freq Error
x dB Bandwidth

-195.05 kHz
164.3 MHz x dB

% of OBW Power

Avg|Hold:>100/100

Radio Device: BTS

PO NP

Span 400 MHz|
Sweep 1ms|

16.0 dBm

99.00 %
-26.00 dB

Plot 7-196. 26dB BW & 99% OBW Antenna 5T (80MHz BW 802.11ax(SU) — Ch. 106,

MCS11)

Plot 7-198. 26dB BW & 99% OBW Antenna 5T (160MHz BW 802.11ac — Ch. 114, MCS11)
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@ clement

7.3 6dB & 99% Bandwidth Measurement — 802.11a/n/ac/ax(su)
§2.1049; §15.407 (e); RSS-Gen [6.7]

Test Overview and Limit

The bandwidth at 6dB down from the highest in-band spectral density is measured with a spectrum analyzer
connected to the antenna terminal while the EUT is operating at its maximum duty cycle, at its maximum power
control level, as defined in ANSI C63.10-2013 and KDB 789033 D02 v02r01, and at the appropriate frequencies.
The spectrum analyzer’s bandwidth measurement function is configured to measure the 6dB bandwidth.

In the 5.725 — 5.850GHz band, the 6dB bandwidth must be 2 500 kHz.

Test Procedure Used

ANSI C63.10-2013 — Section 6.9.2
KDB 789033 D02 v02r01 — Section C

Test Settings
1. The signal analyzers’ automatic bandwidth measurement capability was used to perform the 6dB

bandwidth measurement. The “X” dB bandwidth parameter was set to X = 6. The automatic bandwidth
measurement function also has the capability of simultaneously measuring the 99% occupied bandwidth.
The bandwidth measurement was not influenced by any intermediate power nulls in the fundamental
emission.

2. RBW =100 kHz

3. VBW >3 x RBW
4. Detector = Peak
5. Trace mode = max hold

6. Sweep = auto couple

Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

1 RN D, (=) l> sesE @—' EUT

Figure 7-2. Test Instrument & Measurement Setup
Test Notes

1. All antenna configurations and data rates were investigated and only the worst case are reported.

2. The data rates have been classified into three different groups; Low Data Rate, middle rate, and High
Data Rate. All three data rate groups of data rate have been investigated and only the worst case data
rate per group is reported.

3. Low, mid, and high channels were tested and tabular data has been reported. Only mid channel
bandwidth plots have been reported.

FCC ID: BCGA2899 MEASUREMENT REPORT Approved by:
I+ 579C-A2899 @ element (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:

. Page 65 of 594
1C2311270066-24-R1.BCG | 11/29/2023 - 1/19/2024 | Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.3.1 Antenna 5T 6dB & 99% Bandwidth Measurements
Frequency Channel 802.11 Data Rate [Mbps] M(:::J:idezg% Measured 6dB MI;ZInnt;:vr:if:B Pass / Fail
[MHz] MODE - Bandwidth [MHz]
Bandwidth [MHz] [MHz]
5745 149 n (20MHz) 19.5/21.7 (MCS2) 17.62 17.58 0.50 Pass
5785 157 n (20MHz) 19.5/21.7 (MCS2) 17.63 17.62 0.50 Pass
5825 165 n (20MHz) 19.5/21.7 (MCS2) 17.61 17.57 0.50 Pass
5745 149 ax (SU) (20MHz) | 24/25.8 (MCS2) 18.94 19.08 0.50 Pass
- 5785 157 ax (SU) (20MHz) | 24/25.8 (MCS2) 18.96 19.12 0.50 Pass
T 5825 165 ax (SU) (20MHz) | 24/25.8 (MCS2) 18.96 19.08 0.50 Pass
8 5755 151 n (40MHz) 40/40.5 (MCS2) 36.00 35.71 0.50 Pass
5795 159 n (40MHz) 40/40.5 (MCS2) 36.05 35.95 0.50 Pass
5755 151 ax (SU) (40MHz) | 49/51.6 (MCS2) 37.77 38.16 0.50 Pass
5795 159 ax (SU) (40MHz) | 49/51.6 (MCS2) 37.82 38.20 0.50 Pass
5775 155 ac (80MHz) 87.8/97.5 (MCS2) 75.32 75.60 0.50 Pass
5775 155 ax (SU) (80MHz) | 102/108.1(MCS2) 77.01 77.92 0.50 Pass
Table 7-11. Conducted Bandwidth Measurements Antenna 5T (Low Data Rate)
Measured 99% Minimum 6dB
Fre[cl:::zr;cy Channel BMO;;: Data Rate [Mbps] Oc(.:upied BaMn::fi:';:d[::l:z] Bandwidth Pass / Fail
Bandwidth [MHz] [MHz]
5745 149 n (20MHz) 39/43.3 (MCS4) 17.62 17.69 0.50 Pass
5785 157 n (20MHz) 39/43.3 (MCS4) 17.62 17.71 0.50 Pass
5825 165 n (20MHz) 39/43.3 (MCS4) 17.61 17.69 0.50 Pass
5745 149 ax (SU) (20MHz) | 49/51.6 (MCS4) 18.97 19.12 0.50 Pass
- 5785 157 ax (SU) (20MHz) | 49/51.6 (MCS4) 18.96 19.09 0.50 Pass
= 5825 165 ax (SU) (20MHz) | 49/51.6 (MCS4) 18.97 19.13 0.50 Pass
§ 5755 151 n (40MHz) 81/90 (MCS4) 36.06 36.41 0.50 Pass
5795 159 n (40MHz) 81/90 (MCS4) 36.05 36.42 0.50 Pass
5755 151 ax (SU) (40MHz) | 98/103.2 (MCS4) 37.79 38.17 0.50 Pass
5795 159 ax (SU) (40MHz) | 98/103.2 (MCS4) 37.85 38.21 0.50 Pass
5775 155 ac (80MHz) 175.5/195 (MCS4) 75.35 76.46 0.50 Pass
5775 155 ax (SU) (80MHz) | 204/216.2 (MCS4) 77.02 78.05 0.50 Pass
Table 7-12. Conducted Bandwidth Measurements Antenna 5T (Mid Data Rate)
Frequency Channel 802.11 Data Rate [Mbps] Me(:z:::i‘::g% Measured 6dB MI:;:::JLS:B Pass / Fail
[MHz] MODE X Bandwidth [MHz]
Bandwidth [MHz] [MHz]
5745 149 n (20MHz) 65/72.2 (MCS7) 17.70 17.78 0.50 Pass
5785 157 n (20MHz) 65/72.2 (MCS7) 17.70 17.78 0.50 Pass
5825 165 n (20MHz) 65/72.2 (MCS7) 17.68 17.76 0.50 Pass
5745 149 ax (SU) (20MHz) | 135/143.4 (MCS11) 18.98 19.14 0.50 Pass
- 5785 157 ax (SU) (20MHz) | 135/143.4 (MCS11) 18.97 19.14 0.50 Pass
T 5825 165 ax (SU) (20MHz) | 135/143.4 (MCS11) 18.98 19.14 0.50 Pass
8 5755 151 n (40MHz) 135/150 (MCS7) 36.25 36.55 0.50 Pass
5795 159 n (40MHz) 135/150 (MCS7) 36.26 36.56 0.50 Pass
5755 151 ax (SU) (40MHz) | 271/286 (MCS11) 37.82 38.21 0.50 Pass
5795 159 ax (SU) (40MHz) | 271/286 (MCS11) 37.85 38.26 0.50 Pass
5775 155 ac (80MHz) 390/433.3 (MCS9) 75.66 76.59 0.50 Pass
5775 155 ax (SU) (80MHz) | 567/600.5 (MCS11) 77.09 78.04 0.50 Pass
Table 7-13. Conducted Bandwidth Measurements Antenna 5T (High Data Rate)
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